" IMASTER |

N St
~= N Aufomahc
7 Chain Saw

Sl s
AL

January 1970

[LUSTRATED PARTS LIST

changes without prior notification or obligation
to backfit or supply backfit components for units
previously shipped from the factory.

- CONTENTS -

Page
The policy of McCulloch Corporation is one of Figure 1. General ...... -
continual improvement in design, manufacturing y
and engineering advancement wherever possible Figure 2. Clutch and Starter Assembly ... 4
to assure still finer two-cycle power tools. :
Hence, specifications, equipment, colors, design Figure 3. Fuel Tank Assembly ......... 6
and manufacturer's suggested list prices are .
subject to change without notice and McCulloch Figure 4. Carburetor Assembly ........ 8
Corporation reserves the right to make such Fistre b, Carbutetor ABSSmbL & vt s - 8

Figure 6. Transmission Assembly ...... 10

Figure 7. Powerhead Assembly ........ 12

This Master Illustrated Parts List gives the name, number and interchangeability
between engines, of service and replacement parts which were used on or are
presently available for all SuperLG-2 chain saws manufactured to date.

Information about the List and how to use it will be found on the back cover.
Read the information before you start to use the List.

o

Copyright 1970 U.S.A. -
McCulloch Corporation

1 McCULLOCH

P/N 83700

4




SUPER LG-2
Automatic

Figure 1. General.




SUPER LG-2

Automatic
Figure 1. General
Item Part Units Per Usable on
No. Number Description Assy Code
Super LG-2 - Usable On Code
Letter A B C
Serial | Prefix 11-|Prefix 12-|Prefix 12-
Numbers All 10001 - 10451|10451 and Up

1 Bar & ChaintASEY 'L ae veie eriine i 1 All
2 102761 Screw - Hex hd 10-24 x 7/8 . . ... ... St s e 2 All
3 61678 Plug - Nut retainer ....... e e a T bTe) ol S L als 1 All
4 101326 Ve ias ) o S Te S VAl 5 3o SREa AT S LR et B £ N iy i e 2 All
5 110448 Serew .- Skt'hd 10-28'3% 3-1/% 0 v siev sovse 5 ooova its 1 All
6 103174 S s [ol bR ] o 1o it 6t S e e S e 1 All
T 100003 Washerz=-#10: s onseiunerm st i e e 1 All
8 68503 Bracket -cErame. o it Uelal i sienns s v pn 1 All
9 102130 Screw - Hex hd 1/4-20 x 1- 1/2 IS A b i o G s 7 All
10 69947 Liockplate i rin s S s ot : 1 All
11 63484 Clamp = FTANGE ot biteia tshate o viais ansiie afiuss i are . 1 CAll
12 68458 Frame & Grip:Assy: fnin v viats s siaia s aiaie e 1 All
13 62271 o Plug — Frame: oo s ayeiese sieie e v ake  Ah SR L AT 1 All
14 110622 Screw - Oval hd 10-24 x 7/8 ....... e e All
15 Starter Assy ( (See Figure 2) . . v v v v vt v v v e nwvn All
16 110594 N3/ RE 04 e e s A SRR L | All
17 Clutch Assy - (See Figure 2) .......... 0 All
18 103879 Key = WoodTufE: o viitls e o itaie izuife shesess e 1 All
19 63493 Drum,Gear & Seal Assy ....... S R I e | All
20 63476 v BeAl Rl i i e e e e S T 1 All
21 104243 Screw - Hex hd 1/4-20x1-3/4 . ... ... vuun. 2 All
22 68509 Lockolate s vannas saria i e ahave 5 1 All
23 103469 Screw - Hex hd 10-24 % 3/8.. .. .. cis vians o R | All
24 105367 L H e L = e e e L ana s s Il 2 All
25 Transmission Assy (See Figure 6) ........ Sy All
26 106104 HEARInE S el B Rl e Ll s P e 1 All
27 68530 Cover Assy - Air cleaner ........ Si3UAts e aavh die 1 All
28 68529 1 L4 o« (PR Shude e W eeTe Shele eiene W eiw . 1 All
29 110565 . Ring - Retaming........... . 1 All
30 83365 Nameplate rec o vvin wmairves Ghleie i st so ai 1 All
31 83230 BRI N L et K R T e e i el S 1 All
32 68528 Gromel s i oy et b ey e e s e . 1 All
33 68531 Fuel CapiASEl: foucisivie uneinia sovie soeie sisuite st S 1 All
34 68533 s Plug s st nenn e RIS S iR T e s ) 1 All
35 63041 N I T s 1 h P Lt DA K Errs s s 1 All
36 62316 ARG ) o sl e gt i o Sy RS e el S e i s 1 All
37 63040 o ODLINE s e e v Uaraza it e A e 1 All
38 69767 ) o R R R i e 1 All
39 110402 Screw - Oval hd 12-24 x e e e e paeas Fu g L | All
40 103579 Serew. ~ FURAT05RA il o o i s e R E T 2 All
41 69679 Cover e Fan e e O o e 1 All
42 69686 BPECEr — BOVEr i Vi e ) st et e oL eatt il 1 All
43 69345 Gasket = Fuel tank.. . ve ieie s sinne niske v o el 1 All
44 64848 Hose Assy = Fuel 4 i v s i vs R B T 1 All
45 63932 Filter = Faell i vive ateenal siniie wrkin s 66 vIEEe ae 1 All
46 100440 B S L e o S e N O e L D e . 1 All
47 67944 BPring ="HOSE juoiia il inse v s visva v s v 1 All
48 62978 2 N i e Y e S S e b e e o el T e i e . 3 All
49 102762 Screw - 10-24 x1/2 . v v i v v e v e e e . 1 All
50 69890 LOCEDLate vy foivielel et vt statags sieie ox I 1 All
51 83521 Kit=-Fan-housing § ioi siai o oiss dae s PRt S 1 All
52 55615 weGuaTdi=rBivWhe Bl < orer e ofni s ol it Sibiaes eoeratare 1 All
53 83204 Braelcets K et et e P AT e e 1 All
54 103357 Screw -Hexhd 10-24 x2-1/4 . . .o v v vv v v, 2 All
55 Carburetor Assy (See Figures 4 and5) + o v v v All

(This list continued on page 4)



SUPER LG-2

Automatic

Figure 2. Clutch and Starter Assembly

Figure 1. General (Continued)

Item Part Units Per Usable on
No. Number Description Assy Code
56 68132 Gasket ~ Carburelor ivu i inna ials e et raia 1 All
57 66678 Spacer - Carburetor .....ceocstv et asosas 1 All
58 68131 Gasket = BDACET " i bisaze siue aiais swaeia ey et il ik All
59 110570 Screw - Hex hd 12-24 x 1-3/8 . . v v v v v v e vnennn 2 All
60 68582 3 6{a Yol feo) 2 1 R T e B o i ST 1 All
61 102115 Washer = #12 i v viovid sl vt v s e et 2 All
62 110568 Sorew — Hex ha 13-4 sl =l et wiarwa | L All
63 69516 Liockplated b v iiin 5 vl e Snl sios e o 1 All
64 64856 Washer — Special v vie swie sae amimin scpie snies soss 1 All
65 102660 Screw - Skt hd - 10-24 X 7/8 .. ovev v v e Y e il All
66 100003 Washer = 10 G omerei wase e Saane) seas ol viesa) ks 1 All
67 68219 Spacer = Fuel tanl o voe o aie simie v aiels ainia 5 aiain wiaie 1 All
68 106078 Screw -Pan hd 10-24 X T/16 . . v veavanasenns 1 All
69 110566 Serew - Hex hd 12-24 X 5/8 . oo v vielonnie wvis cinney 1 All
70 68508 T0CKDIAtE o0 o iioie sieia aiera ¥ minie diaie wiates viaEE WA 1 All
71 69838 Brace:~ Handie . . «ae sielese avare sises @ eieiie sseiera ase 1 All
72 Fuel Tank Assy (See Figure 3) « v v v v v v v v v v nan All
T3 68580 Gaalet - FEuelddanli el vies  vivmieg sivie wisswts, o 2 All
T4 68614 Tnsulator - Fuel tank . « v oo viein va 000 o9 1 All
75 68863 Kit - Muffler ...... P R ) T R S e 1 All
76 67838 . Screw - Muf[lerlong.. : 2 All
77 67837 . Screw - Muffler short . v oo v v vt v e vt vennn 1 All
78 83993 v -Lockplate: oodn & et e teiege - i All
79 68838 o ANVUETTET ABBY civis sinis mimisisiaimrs sk Siaia 4 sreia eie 1 All
80 110563 5 Serew - Bkthd 8-32:% 1/d: i vvavi svina i s vie 2 All
81 83069 v BIOp — REEAs ol i iy vy s vinie = imieiaatade e 1 All
82 64785 eROC Regd et anilhs 1 All
83 63993 Gasket= MULleY BCTEW i «iaivis eivie sciie o siciesis e s = 1 All
84 68149 Gasket - Muffler . ..o vevaaasonsoseseas 2 1 All
85 68581 Insulator = ShToud & v st s sl soade coeiate v 2 All
86 67910 SEYOUA e e e apatiens pbe Sl e oo i A by e 1 All
81 Powerhead Assy (See Flgure 7)




"y

SUPER LG-2

Automatic
Figure 2. Clutch and Starter Assemblies
[tem Part Units Per Usable on
No. Number Description Assy Code
Super LG-2 - Usable On Code
Letter A B C
Serial | Prefix 11-|Prefix 12-|Prefix 12-
Numbers All (10001 -10451(10451 and Up
1 67148 SIEEh o1 T e R S R BN AR B i e e i 1 A
83655 Cluteh AB8Y: o con Wliswn min e 1 B,C
2 66384 = Springi—Clukchilan oL le i s e 2 A
83223 voopringetCluteh i rari wayne e S e e 2 B,C
3 64583 . Retainer - Spring . .....v... 2 All
4 67233 soshoe=Clgte- o T e s L 2 All
5 67149 - ‘Rotor-A88Y ... cins s Tl T e L 1 A
83671 O T S e o ps § el BT 1 B,C
6 67112 g RN AR o eieia e s e e e 2 A
83653 o RIVEE s e B i s ese s e S0E STaRIE aYe 2 B,C
7 68837 i e ] o R s By et o SR e e o s ot e e S Sl S 2 A
83654 & SPring = Pawl jimcann e sl g e 2 B,C
8 64857 O S T L i e e A S e 2 A
24093 T s R e e il B,C
9 65473 e CWABHRT o s vt et el e v ST 2 All
67058 SIATiaTIA S Syl R S e 1 A
83694 SLareT ABSY i T s s T e 1 B,C
10 62191A Anserti=iHandles 50 n il Rl i e e 1 All
11 62190A s Handle = Starter st e e il T o= G 1 All
12 67205 o tetainer —~ Shield e Syt ey shvm @ 1 All
13 63985 smohieldz=sDingt ChRsENES S R N T A s 2 1 All
14 63986 « Washer = ThIust: i ciuvs dew G Yabeis sonie i 1 All
15 110470 v TVEEEIRONE i T e e i 1 All
16 69964 v AROpE =L SEaTEeT TUET sl e R e L e 1 All
17 68695 s DrUmMe-Starter coba s vy phrens it 1 A
83651 - DPUREESIATEET “ocden Slime it onstesies i i R 1 B,C
18 68626 o Bpring = ReWwind L S S s e et i 1 A
83334 L Shink - Hesiindyait Sl i e Tealia v A Sy B,C
19 63987 senhield - Shring . tosr b iainieni e e e o 1 All
20 61635A o BUshingi= NYINes cu oo sammolos s 1 All
21 67059 7 (eI GE 0D 4o S rgse A et A 1 SR S e e | All

SERVICE SPECIFICATIONS

Spark Plug Gap --------==--=mm oo 0.025 in.
Lamination Gap --------=---===ccmcmuoo 0.010 to 0.015 in.
Breaker Point Gap -----=---cmmmmm e 0.018 in.
Carburetor Adjustment

Idle Needle - Preliminary adjustment 1 turn open.

Adjust for smooth idle and acceleration.
Main Needle - Preliminary adjustment 1 turn open.
Adjust for maximum power under load.

Torque Values

Flywheel Nut --=---==-uucuue-- 240 to 300 inch-pounds.
Clutch Nut----=------mmmoeme 160 to 170 inch-pounds.
Connecting Rod Screws -------- 65 to 70 inch-pounds.




SUPER LG-2

Automatic

Figure 3. Fuel Tank Assembly



S~

SUPER LG-2

. Automatic
Figure 3. Fuel Tank Assembly

Item Part Units Per Usable on

No. Number Description Assy Code
Super LG-2 - Usable On Code
Letter A B C
Serial | Prefix 11-|Prefix 12-|Prefix 12-
Numbers All 10001 - 10451/10451 and Up

1 68683 Buel R ank A Sy it s s s eitie, ahee el iintene 1 All
2 64872 Gripi—Handle & il v didde diniein winse wisais n 1 All
3 105673 Pini—Rolli8/32 6041 61080 Jn s s el 2 All
4 69041 Button: - Choke iiirsss et R W mee A s e 1 All
5 101056 a0 et o el sl el is s n e S el G e | All
6 64871 Buiton & Rod ASEY i viuie wieie sieis siavade slareis ilels s 1 All
T 110378 32 EV N 51 i G i 1 R A SR e 8 1 All
8 65734 Spring - Throttle return . ... .. R Ul e 1 All
9 67224 DXAGEOY s sriis siuoets ivdns wiw . avuyete: Bial st sxve ¥ 1 All
10 103672 Serew = Fil hd 8=32%1/2 . oo Sialeis sinis sincain siane s All
11 62973A Wire Asgsyi~ Btop switch oo sy atien s s A All
‘12 62451 Contae b= B ek e e e e e e 1 All
13 62950A Bagei—sSwileh i e e e i avet it 1 All
14 62951 Button: o Switeh et N s o e et e e Saete 1 All
15 69042 R Od = gIe e e R et afialtaa aenars 1 All
16 69043 Snubber - Control rod. . . v v vt v v v v o v v v un 1 All
17 68170 Rod s At e e e e e e e e atensis 1 All
18 68522 Seal =*Throtfleirodiss i cii san i iiire s sisis alaias 1 All
19 68102 Extension Assy - High speed ...... Cheke. vEee Tl 1 All
20 110512 3 TSR P S Y b T A o e e B s, P P 0 s e ey e | All
21 67363 AL e o e oy ST ey DR e b S A 1 All
22 110509 e e BT o To R Wi R o Sl ST e e 1 All
23 68101 Extension Agsy = TAle/, i . sisis eiaik 5 mumis oloe v ioionn 1 All
24 110512 « (Ring =Retaining i dan ey vas s el vion 1 All
25 67363 v DPTINGE S 0 n L e e e e e e wisa s 1 All
26 110509 o PIN = 'Groove &oaa 5 ek SR G sl vt aleie 1 All
27 67292 Washer nealdsnmiouiai daos vl 2 All
28 67271 Beren = AdleBentl) i, s siate aoeta s ateu onebe i e 1 All
29 * 69564 Sell - ATTDOR s S e s e e e AR All
* Furnished on a 12 - 1/2 inch strip containing 9 beads of sealant (enough for 9 replacements).




SUPER LG-2

Automatic

Figure 5. Carburetor Assembly



SUPER LG-2

Automatic
Figure 4. Carburetor Assembly
Item Part Units Per Usable on
No. Number Description Assy Code
Super LG-2 - Usable On Code
Letter A B C
Serial |Prefix 11-|Prefix 12-|Prefix 12-
Numbers All  [10001 - 1045110451 and Up
67379 CarbuTetOYLASEY: i v bt sniie e et dset i s 1 AC
1 67501 LESCrawist Pumpicovere. e bl el el 4 AC
2 67484 Coveri=sPump: bl e fam s a it S o 1 AC
3 *67495 o Gagket = CAVer. .l e e e Ay 1 B 1 AC
4 *83114 o Diaphragme- Fuelipump .+ ¢ i e v olld v @ o 1 AC
5 *47690 BeTew =tPIALe o vivi e s avitie wiietaia sieten e aive 3 AC
6 67487 Plater=sThrottles e TRT i S e 1 AC
T 67489 CGlip - Shaltehaaiing Lroh W TA e bk el alesia Vel e1Ts 1 AC
8 67486 Shaft Assy =iThrottle . ... coiiinain picmiin s v oo 1 AC
9 67490 « Blater=:Choke i s ¢ inis Sinsms st s v 1) AC
10 67488 Shatt Agay = CHOKE!.. « wmes v smeh e mwi, s 5 1 AC
11 *100302 Ball-= Choke driction. & it o r i s e A e e 1 AC
12 *67504 . Spring - Choke . ... .. T T O T s 1 AC
13 *67506 wNeedlan=High gpead? 5 o A0 L in s e s 1 AC
14 *67505 « Needle =iIdlesgs san i a3 SR e 1 AC
15 *67502 sopringrNesdle i bl vulc it i e S e 2 AC
16 70798 Serew —iDiaphragmicover: ol 0 L S0 e 4 AC
17 67485 = Cover = DIaphPaASm  « csvld wivsiit u dovin st R AC
18 *67499 .- Diaphragm-~ MELETING (vie sistie wanse =t vinviiel stiole: s oz s 1 AC
19 *67496 cGaskel =DIADNTASIN: v vl ien A e o e 1 AC
20 *67500 Screw -Leverpin . ........... Cjie e AL AC
21 *67508 Pin = llever ., & ML mne, o i R e T ] 1 AC
22 *67509 . Lever -Metering .. ... ..o s 1 AC
23 *67503 Sugbring—sTavene s sciio n i fh e (A REe R A Haai by 1 AC
24 *67491 « Valver= Needlersui o Sl st iige sy e SR | AcC
25 67483 « Body Assy = Carburetor. <. cwn wibinideie s 1 AC
26 *67492 s Plugr=t8y g i Sk EroA IR R I S e ol S 1 AC
27 *69506 PlUE-25/1600 wiiot s s vats wieia 5 R IR s 1 AC
28 *69203 e B e B e 1 AC
29 *69204 Nalvesaioang ohin & vnnlhy oo e atn 1 AC
30 *67507 . . Screen - Fuel . ..... o mirie VN s e e 1 AC
*67482 GasketBet ol e s S SO T e e sl e e
67481 Repad? Kif i wen abamis s s os
* Indicates parts included in Repair Kit, P/N 67481
Figure 5. Carburetor Assembly
Item Part Units Per Usable on
No. Number Description Assy Code
Super LG-2 - Usable On Code
Letter A B C
Serial |Prefix 11-|Prefix 12-| Prefix 12-
Numbers All 10001 - 10451/10451 and Up
69948 CarburetorrASsyintiaivan s Sl tem e ain s 1 B
| 52933 SO e DU D COV T tes ivita var adrpa sireital s duibe et srtust = 4 B
2 66628 COVET = PUmp i e sl s s ook 1 B

(This list continued on page 11)



SUPER LG-2
Automatic

ABOVE ILLUST. SIZE

REDUCED APPROX. 2/3

10

Figure 6. Transmission Assembly



A,

P

SUPER LG-2

Avutomatic
Figure 5. Carburetor Assembly (Continued)
Item Part Units Per Usable on
No. Number Description Assy Code
3 66629 s Gasket=iCover: (G oLl L R e ; 1 B
4 66630 . Diaphragm - Fuel pump........... e sk i B
5 48780 .o acrew = CHp retainer . . & 1 s it she LA s 1: B
6 66646 ;v Clips=tThyottlesshaft <o om s ol ian ., TR 1 B
7 48780 o8erew.= Plate oo i v T LT e it 1 B
8 51720 serDlate = Phrattl oreliais s e e ey 1 B
9 83546 . Shaft:Assy - Throttle v ciar sares wiin viain o aias 1 B
10 67136 . Spring - Throttle return ... .. O ET TN o 1 B
11 65856 e platef=i Cholce s gramal o e o el O o . 1 B
12 83725 . ohaft Aggy - ChoKe v ivww vies s v e o S P 1 B
13 100071 +Ball'= Cholte TrIetiOnT viei vivme shecas o smoginarie A e 1 B
14 52930 : Spring -«Chokefriction . i v v v o o ; 1 B
15 834717 . Needle - High speed ...... S I ¢ el dE S : 1 B
16 52936 . Spring - High speedneedle .. .......... o aiare 1 B
17 83547 . Needle ~Idle . ..., .. AT nn o e 1 B
18 67133 . Spring - Idle needle .......... SE e S, e 1 B
19 83549 . Valve Assy - Governor ............. AT 1 B
20 83548 . Gasket ~Valve .. ..o v AN AT 1 B
21 51721 . Screw - Diaphragm cover ..........e.an i 4 B
22 83724 . Cover - Diaphragm ......... it R s 1 B
23 66632 . Diaphragm - Metering . . . .. .. oo v v v v v o 1 B
24 66633 . Gasket - Diaphragm ...... s Al 1 B
25 83479 . Screw -Leverpin .......... i P 1 B
26 66636 wrBine=rlieyer s oo S e s T T O 1 B
27 66638 . Lever - Metering . ...... SR S e T o 1 B
28 66404 spring —Liever .. 251 % ik g L o s s . 1 B
29 66637 . Valve - Needle . . .. ... See Sae ahet, ATl 1 B
30 66623 . Screen - Fuel inlet . .. .. S e SR L S 1 B
31 83729 i iChecksValve s Nozelest, & onin 5 fre Lo Suss i 1 B
32 66622 wvBlug-—Weleht ued v v ani SRR 1 B
Figure 6. Transmission Assembly
Item Part Units Per Usable on
No. Number Description Assy Code
Super LG-2 - Usable On Code
Letter A B Cc
Serial | Prefix 11-|Prefix 12-|Prefix 12-
Numbers All 10001 - 10451{10451 and Up
1 110625 Nut — Hex 8/8-24 0 s vois viva visle s o T ek 2 All
2 100006 WaBher ~08/8) . e et asine S Sl VA T e All
3 63417 Plate = Bariclamp : s e s . 1 All
4 63994 et el R I R e A i i All
5 110245 . Screw -Flhd 10-24x3/4 ......... MR ol All
6 110264 sewasher - #1105 b ST ST S S 4 All
7 101191 v Nubi=rHex 0= 0 S, VEieiza el s ST 4 All
8 60972 Nt Hox 7 180000 i s alary siais e o il e T All
9 63997A Piatei=iSprockatie e Dl S R 1 All
10 36644 A Sproglet | Dot o TR A el o e X 1 All
11 63808 Key '~ Sprocket o o vans s s ST 1 All
12 64754 ol el ) sF e o ] o i e o i e e o T (U 1 All
13 110406 Screw - Oval hd 8-32x1-1/4 . .............. 2 All
65882 PumprAssywici 0115 Fean e S e e oL ikie Sene A All
14 105559 o Pl weleh: vvaiis o s sin e s g 1 All
15 110392 . Pin - Plunger ..... Vi aiEa L, SO lee ) T ) ) 2 All

(This list continued on page 13)

11



SUPER LG-2
Automatic

Figure 7. Powerhead Assembly

12



SUPER LG-2

: . _ Automatic
Figure 6. Transmission Assembly (Continued)

r Item Part Units Per Usable on
;f y No. Number Description Assy Code
16 63428 . Plunger - Pump ...... O P e e Ty Ope 1 All
17 65881 S BodyssPump il e T8 clin e naeg o %0 L 1 All
18 629509 NValve = OIler: G vk s sias s aha s o S 1 All
19 63692 Spring=Valve: ... 0., . B e 1 All
20 63474 Gasket - Pump ........ T ST I Gl He el 1 All
21 102765 Serew = Hex:hd 10=24 X 1-3/4 L oii ivas v vna sl ol 2 All
22 83455 Lockplate . . . ... Ty e e P T e e o7 e 1 All
68487 Transmission Assy {3 1) .............. R e s All
23 104360 » MOWRINE L i e P R T 1 All
24 110055 . Screw - Fil hd 8-32x 3/8 (SEMS) + + + v v v o 1 All
25 63491 S L 1 N PR L S 1 All
26 110417 v Berew = F1 hd B=32 X 3/8 .« vius s cinie cien e 3 All
27 63416 = ‘Plate —-8procket: o v i vy oiaionn 1 All
¢ 28 102067 . Nut - Hex 10-24 . ...... e o i All
e 29 110387 SN E] T per L TR e S0 e o e e i ot 1 All
30 100003 . Washer - #10......... P N B 1 All
31 63824 A . Nut.- Bar Adjustment ... so0vein i ST Ty 1 All
32 110548 . Screw - Bar adjustment . . ... ... .. OO Tt 1 All
33 110264 FeWasher i b il tor R e e RO 1 All
34 102290 Screw - Hex hd 10-24 x 1- 1/8 el e st s ol All
35 83457 Lockplate ........ PR o e A . 1 All
36 . 67066 . Brace - Gearcase ....... i RS e R 1 All
37 110405 . Screw -Oval hd 8-32x7/8 .......... Rt All
38 102760 . Screw - Hexhd 10-24 x1......... AR 2 All
39 83456 Eoekplatec: ook o s S T i e viieiia 4 sk 1 All
40 68490 . Cover Assy - Gearcase (3:1)......... e 1 All
41 100432 st Plugeas Pl Tep i o LSl Jee e e e 1 All
i 42 63477 + « Seal = Pindongear ... v e 1 All
{ ) 43 68576 s GaBlal SACOVEE * sisii a5 i sisto s abin s apans ol All
44 63478 . Seal - Gearcase . .. ..., .. 1 All
45 110348 . Bearing~ Sprocket shaft . ... oo oo, B, 2 All
46 64775 . Gear - Sprocket ....... e g SRy Sl 1 All
47 110452 SO Ring i e e Il A R SR i 1 All
48 66616 . Gear Assy - Idler ...... L R T e 1 All
49 68488 < Geareasei(Ril) coliie e viane R R T e 1 All
50 101770 e Binc=Dowel siiceh e S i AR 2 All
51 64584 vkl BAE SR PR LT e e o R N e . 2 All
52 64935 Dlater = Bar orole oD Tl adseae £ o S i 2 All
53 Bar ..o A e S S cen T 2 1 All
54 R AR BT e e s e 1 All

Figure 7. Powerhead Assembly

Ttem Part Units Per Usable on
No. Number Description Assy Code

Super LG-2 - Usable On Code
Letter A B G

Serial | Prefix 11-|Prefix 12-|Prefix 12-
Numbers All 10001 - 10451(10451 and Up

{ 5| 1 110594 Nut="Hex| 87 B=d s o o o st S e 1 All
2 61737TA Flywheel Agay' '=u o oolmvns 5 aus O Mo e iy o 1 All

L 3 103879 iy, iWRa Pliera i R s O S et SRR i 1 All
3 4 67057 washer - Thrust .......... R Sy e 3L L All
5 67056 Seall i mnne s S P M b IO UL o A N 1 All

(This list continued on page 14)

13



SUPER LG-2

Automatic .
Figure 7. Powerhead Assembly (Cont.)

Item Part Units Per Usable on
No. Number Description Assy Code
6 67054 wWasher —Thriust o e was R o e E e S 1 All
1 110127 Screw - Fil hd 10-24 X 7/8 . ..o v ii i ii i 2 All
8 100003 Washer —aE1 0/ o o By Srvn e s iy Ly 2 All
9 51253 Retainer - Coil .. . . . ... e e, ekt b 1 All
10 68164 Lamination Assy ...... N P et e T R b 1 All
11 62819 Wire Agsy - Ground t.n . o e s s v e 1 All
12 69344 Wire Assy - Primary . . . vov vion simiwis sinie o sinin s 1 All
13 69798 Coil & Terminal Assy ....... e R e e 1 All
14 69966 Wire Assy = Spark plug e s dasige siaie o as i 1 All
15 67127 e R R e T 1 All
16 62932 ClonnectOr: = siinih tomt st crws S i) suats oL savi s 1 All
17 62926 et BOOL T il s s e e e L NI D D 1 All
18 63097 Spark:Plug:~/AC CR45T. L it sais 3 s ek asers 1 All
19 110349 Serew - Rd hd@B-82 3-8/ .o i tn v bvia e i 1 All
20 62362 Cover - Breaker box . ... ..o v ev e e e b 1 All
21 100298 Nut - Hex 6-32 ..... S St e e wia e Eeeie aih st 1 All
22 62365 SpACET. = Breakey BOLEW v res vimi siave somse o tmie s 1 All
23 110346 Screw - Hex hd 8-32 % 3/4 s oo v v v s 1 All
24 110489 Screw - Pan 6-32 x7/16 . ...... e Sl N All
25 83126 Strap - Conduction .......... A e e e 1 All
26 100934 Screw - RAhd 8-32x3/8 ....... S e s 1 All
27 110445 laa ons i R R e e e e e 1 All
28 105976 Washer -#8 . ........ e e 1 All
29 103672 Screw - FilHd 8-832 % 1/2 « viie wimie o st soive S| All
30 100080 WaBheT = H#8 . e sivie ¢ nonie s & A T R e 1 All
31 61650 Condenser! o v sl 2 v e e 1 All
32 66231 Breaker ABSY oo ov v v vnn o 1 All
33 54184 Wiper - Cam ..... Al ol el e i e S 1 All
34 83125 Box - Breaker....... SR e KR SR W R 1 All
35 67051 el e e i O e e e A S A e R T 1 All
36 110623 Serew = FiLhd B-32 2 1/9 & v sl vy evite siuh o aii 2 All
37 100955 Nut- Hex 8-32...... LT e Wl T Ve e e 1 All
38 62261A Housing - Pump. .. .. S e SOl e 1 All
39 62262 Cap . HouBinga i afisk St vt oo hn e et N 1 All
40 62266 PN er = PUTII A e s st e eine nd it Sl asia v in A 1 All
41 101056 DO RIng wer el L san e e ity e v e 1 All
42 66687 Spring - Plunger ...... e R A 1 All
43 62230 Gaskeb = " Pamp. Sl ia v 5 i s S5 i s ann sl 1 All
44 62909 Valve - POmp v o s i amese ae wREEe s sireTh 1 All
45 110407 Screw - Pan hd 10-24 x 3-1/2 ... .. ...... .. iz ek All
46 63974 Cover ~Oiltank ............ A D I ) 1 All
47 63442 Gasket - Cover ... .. 3, En BTEr o Ty el o 1 All
48 68809 T D et e e e S A A I 1 All
49 101148 UOURIng SR eTlalcoh elaEmny sietia Ial iteabe s u Sa 1 All
50 621238 Hose Assy - 01l .....cicivisennsas el 1 All
51 51506 oo e F e L T e (e e e g e i L o ) A 1 All
52 68824 Crankcase Assy. .... e T N ey R T ; 1 All
53 105826 A%a Yk s e B D s i i R R 1 All
54 110288 . Screw Assy - 8-32x3/4 ....... e e 2 All
55 62105 Screw Assy - Sealing . . ... ... v Sl gtimes et All
56 62842 wWasher - Sealing . vi. i s wlaiors o sie o sgeon ot 4 All
57 110404 Screw Assy =8-32xX /B . ... REENIIRT 1 All
58 63607 Scerew:Assy =:Sealing o wiin wi v e o e e 1 All
59 63606 Washer - Sealing ...... e b T rinn sy T wart pilty doa foTiarhy bieiy 1 All
60 61649 d ST sremt ) BAIC Tk oy e e A e et e e SN e Wi 1 All
61 69212 Piston Assy + v v e e e s U i e 1 All
62 62814 Ring Set'= Piston| cau g 5l s Ui il Sva 1 All
63 103512 + ‘Bearing - Needle i s «areh sinm i ivea e o 2 All
64 65401 Connecting Rod Assy .......... Y e A 1 All
65 61627A . Screw =Skt hd 8-3B8'% 1/2 & . vi vaie v s i s 2 All
66 63225 .. Roller =:Needle (Setof 20} . Vies cosis aiepers susie ais 1 All
67 67906 [0y o 1 e L e I e S M P AT 1 All

14

(This list continued on page 15)

L=



A

SUPER LG-2

_ Automatic
Figure 7. Powerhead Assembly (Cont.)
Item Part Units Per Usable on
No. Number Description Assy Code
68 63464 RingeatSnapienets S i bl i I e el Tl o 1 All
69 67905 Bearing =IBallFsait et e b e 1 All
70 63492 Inserted ‘BearingiAseyi st s nd il e B R 1 All
71 110260 sl el e L St N R e 1 All
72 63699 . Ring - Insert . .... N by ek W e B o o 1 All
73 104357 - Bearing - Needle /i v o osns vate e T 1 All
T4 68505 DA s h A o e O e o R R 1 All
75 105221 Screw - Rd hd 10-24 %5716 .\ oo 2o o v o . 2 All
6 101191 NUE=sHexd 0=0 4 Saile, L i cooid e cor SIERUNIL 2 All
T 65363 Guard - Crankcase ...... S NPT e B e 1 All
Accessories
Part

Number Description

83434 Meanugl- = Ownarig A e i den, o e ol R L 5

61040 Wrench - Screwdriver .. ... A Sis a e

63746 "Scrench' (Spark plug) ............ s st

65712 Guide - Timing . ..... eiEe) e e s ST S T S

68052 Plate: - Wear x5 s sai s Ay e tibe 10 i s

65778 SparkiPlug seAGERAMY LS EE Ll it S

63432 Spark Plug - AC C842T ....... et e g L1

83406 Kit - Spark arrester sereen ................

69210 Piston Assy - 0.020 in. oversize .............

62813 - Ring Set - Piston 0.020 in. oversize . . ........

103512 LoBearing = Needlel(B) i, o v viie s i o e S

69211 Piston Assy - 0.030 in. oversize ..... LR

62812 . Ring Set - Piston 0.030 in. oversize . .........

103512 rbearmprsaNeegle (2) 50t i L EE Rl e e

68585 Transmission 211, . viooniisis o i b At i

15



